Table 5.1 Design Criteria for Sewerage Facilitles (cont’n)

Ttem

Structural Design of Facilities

(1) Interceptor

T
| Design Criteria
i
4

IMinimum dia. of sewer: RC 300 mm

| Force main crossing waterways:

| less than 200mm in dia.
|Earth cover: max.5.0 m below G.L
min.1.0 m below G.L

(2} Manhole

Manhole type: Japanese standard
Manhole spacing:

Pipe dia. Max.spacing
less than 600 mm 40 m
§00 -~ 1200 mm 80 m

more than 1200 mm 120 m

(3) Overflow chamber

Installation type

Open channel/U type drain without
a cover

channel /U type drain with a cover
Drainage pipe/conduit

Weir type: submerged:weir
Screen: bar type(75 mm)

sand deposit: 30 cm below invert
: .. level of sewer

|
i
l
|
|
[...]
uollelg dingd | ON 1O UBISaq Adeulul jaid
i) £°9 2unb14

HIRNT GEurIEaT
AZx g Gxnsmds 0 '

i
R "
’ — W d
===h
W i- RS
m_mu. =
B
EEEG
LRz e 0O0TET
N 4
FT%T Twoniiu]
A )
E _ u

0007

wesbelg SloAaan

NERET)

* EiH

Grod ALFEALYT

801
509 &

[Ereird
[Eve)
1

m m......mama. [T
i
i

-

&

I11H31LYT IHXNYHYE ONYAMYS 103

Ll

TE|d [Edolog

NOIIVIS dWnd 1

0N

“—— [ON T¥E DL

TROHL ¥ng kg 0L

it

17



Baly Bucyl eng Bueg
Uo1lelg Aind | 'O Jo UBisag Adeulwi jaigd
1) €9 aurbiyg

Uc; 3185008

GO

=

Z

DG da 2

Ceid 308014 1

_aﬂm&q_ _&D._..I_ o.anl..w

Y7

T _. T
FrE— =
m P = — 2
o - 2

5 3L

L &

= e

001/ 1=8

Q5EE

o

1

g

TEIRR PURRIGTE vivag

i
i
1
i
t
3

LTI}

UBTd JI0C(d 4]

NOILVLS diiid T “ON

T

[T

18




- paly Buoy] eng Bueg
Uo11elg ding 7 ON JO uBisag Aleullllald
-2} 'e'g aunbid

19

3

G5O
AR 1 _ g -
PR !
|
1
i
| . .
ey - | B T
LETACTFLP e .
ST g | " _ "
CE b {
| 4
I ! % :
[ ;
R TR I _ m 1t H
. t | t T T
T | BT “
: gy b
5SS _ W
Wi @ IS !
[T i
1
ToaRE TIT

ey
e o

_ _ ,
= 1 €
] L0ET L+ . 0001 &

1

=
[T i {

boz/tas

WeIDbEBI{ S[aAdT JIa1ep g g |[eJIauUuag

NCILVIS dHld ¢ 'ON




galy Buoy] eng Bueg
uojlelg diing 7 ON JO uBissg Aleulisijsid
ZH2) 'e7g 8inbiy

RIT AT LT
Henan [ 1xmsy

£

U013800%

L

aeetes = Tt
_rﬂ.“.w..maa
i
b
i
i
I
3
i
t
Ued 10014 ]
am.u.mm“, ocT] osml._
C YT
B : 7T = "o b 1§
= ; =
| g | & = T
_m s ' 3 = g
R , & g mﬂm
(e | = F ¢
BLE% 7 Bl g8 "
e S = 1 o
L FE— _ 2 § == —&
R “ [ - %
HEE y m m
. i
b =
= g I
i
i | |
] (01N Toir T -
[ Zh 0% TO%T 405
THSEY
sB1/1=8

NOILVIS dAfNd ¢ "ON

20



ucydig uB1sag Aseuiw1|sld ‘¢°9 8Inbid

- - oy e el -y ™ ey o ey -
“ _ m ] j. _ i u
| ] t ! |
| v | i
i : _ ! 1
as i _ ! :
% A M:NK_L =
I 1 \1 2 ‘.M
7] mmm T £ v x\\ . ] \\& _ hmw e
- = AT 1 - A — 4
- £ |z 7 -
m - -
- - y :
m - - - -
u . - - — .I.I - - W\ m
= . T e—=a
2 - 3 T i
i & B i 0 T tmwmn‘_u&l e e -
- o - - 2
] .az.p - - /r._w.l«. [
£ AR
EORLN - Fowe A '.INA
%l}- LR 607 LW
L
Aqﬂudmﬂdmﬂﬂkﬁllﬂuﬂll
uclioag
R
- T T T
L by .V

Ue g

05/1=§

(i ‘ode-i ucydig 10 uUttisea(

21



SECTION 7 WASTEWATER TREATMENT AND SLUDGE DISPOSAL SYSTEM
7.1 Wastewater Treatment Plant Site

The proposed wastewater treatment plant site is located in Pimol Ratcha 5
village, in the premise of Wat Molee behind Chol Lada housing estate. - The
site currently used as paddy field is accessible from Bang Bua Thong -Taling
road with a distance of about 400 m. It is encompassed by three housing
estates, chol Lacha, P. Phasuk and Chantims (present population in the

estates : about 4,500).

The land areas required for master plan and preliminary design are 3.0 ha

and 1.8 ha , respetively.

Ground elevation at the proposed site ranges from +0.95 m to +1.2 m with an
average of +1.08 m amsl. The highest flood level is about 0.3 m abowve

existing elevation based on the past flood records.

Soil cenditions are obtained from boring test conducted at the site as

follows:

The top surface layer of 0 - 13 m depth is composed of soft clay, followed

by dense to very dense silty sand at the depth of 13 - 22 m.

The N walue of this subsoil are: _
- Less than 10 at shallow depth less than 13 m.

- Greater than 40 in deep layers (déeper than 15 m)

Details are inc¢luded in Data Report 3.7.1. The supporting layer of the

structures is proposed to be 15 m below existing ground level.
7.2 Design Wastewater Quantity and Quality
Wastewater quantity and quality on a daily average basis to be treated in

2001 and 2011 were studied in ‘the Master Plan and previous section. Basic

figures for design of sewerage facilities are discussed hereunder.



(1) Wastewater Quality
Conventional activated sludge treatment method is employed after
comparative study of possible treatment methods in the Master Plan.
Effluent gquality requirements are less than 20 mg/l BOD and 30 mg/l
$S. Design temperature is assumed to be 25°c.,. While influent BOD
concentration flowing into the wastewater treatment plant is estimated
using Section 4.2, Chapter 3. Desipgn influent quantity {(daily maximum
basis) is assumed as follows:
BOD : 150 mg/l (calculated from total BOD load and guantity)

8§ : 150 mg/l (assumed refering to previous projects)

(2) Wastewater Quantity
The quantity of wastewater flowing into the treatment plant is summa-
rized'by design flow in its fluctuation through the day. Total waste-
water quantity for capacity calcuiation includes the amount discharged
f;om four(4) housing estates. Inclusion of the wastewater from the
estates was concluded both for economial treatment in the design- area,
and limited capacity of the existing facilities and needs of continu-

ous maintenance system.

In accordance with aforementioned design criteria; daily average,
daily maximum and hourly maximum wastewater quantity for capacity
calculation is summarized in comparison with those in the final target
year. The required capacity for the preliminary design year (2001) is

about 1/2 (46%) of that for final target year (2011).

Wastewater Year 2001 Year 2011
Quantity _{(m3/d) (m3/d)
Daily Avefage 9,100 19,700
Daily Maximum 10,900 23,600
Hourly haximum 14,200 30,700
Wet Weather Flow 42,600 92,100

7.3 Design of Wastewater and Sludge Treatment Facilities
7.3.1 Design Considerations

Activated tréeatment system comprises wastewater treatment facilities, pri-



mary sedimentation basin, aeration tank and final sedimentation basin, and
sludge treatment facilities, sludge thickener and sludge digestion tank.
This system can save land area required comparing with other potential
methods, while it needs sophisticated technology both in construction and 0
& M. The flow.diagram of the wastewater treatment process is shown in

Figure 7.3.1.

Figure 7.3.1. Wastewater Treatment Process

iﬁﬂuﬁﬂl{gg—}m“_‘PS AT SS_}“"{}EI}"h_jiﬂucnt

Logend
P Inflow Pomp
PS : Primary -
Sedimentation
AT v Aeration Tank
SS : Secondary
Sedimentation
DT : Disinfection
_ Tank -
ST : Sludge
- Thickener
D-1,2: Digestion
Tank
CD : Cenirifugal
Dewatering

Design conditions for the treatment facilities are summarized in Table

7.3.1.

Ma jor considerations for design of treatment facilities are summarized for
the study of Rang Sit. The average ground elevation of main lbcal road is -
2.0 m amsl (1.8-2,5m) and the elevation of the road facing the planned WWTP
is also 2.0 m amsl. Water level of the receiving waterway 1s more or less
1.0m during rainy season. Based on the experience flood level was about 30
cm higher than existing ground level. Thus, average ground elevation of the

WWTP was planned tc be 2.3m amsl,

Countermeasures are recommended in Section 7.3.1 for Rang Sit area to follow
up the possible discrepancies between the design and conditiohs at the

target year.



Table 7.3.1 Design Conditions for the Treatment Facilities

T
Ttem | Conditions
I
]
Design Flow | Daily Ave. Daily Max. Hourly Max.
(m3/d) |
I 5,100 10,900 14,200
k
f .
Removal | Inbluent Primary  Effluent Final  Effluent
Ratio | Quality(mg/l) Sedi. from Sedi. Sedi. Quality
(Z) | (mg/1) (mg /1)
I
| :
| BOD 150 30 105 81.0 20
| S8 150 35 .97.5 69.2 30
I
I
| Return sludge density 0.7 Thickened sludge organic 60
Sludge | Return sludge ratio 25 material ratio
Conditions | Raw sludge density 2 Efficiency of Digestion Tank 90
() | Excess sludge density 0.7 Digestion ratio ' 50
| Thickened sludge Den. 3 FEfficiency of Dewatering 95
| Digested sludge Den. 3  (centrifugal) :
| Efficiency of thickener 80 Dewatered sludge moisture 79
| content
| Dosing ratio i.1
I ; :

The following are outline of unit treatment

(1) Wastewater treatment

1) Inflow Pump Station

facilities,

Raw wastewater firstly flows into this facility and is pumped up to

the primary sedimentation basin.

Coarse materials and sand in the

wastewater are removed in provision of a screenm and grit chamber to

protect the pump units and reduce loads to the succeeding facili-

ties.

2) Primary Sedimentation Basin

The function of the primary sedimentation basin is to remove sus-

pended solids, organic and/or inorganic, by gravitational sedimen-

tatibn, which decrease BOD and 58

biological treatment process.

substances to be loaded into the

Originating from its role, the

primary sedimentation process is the preliminary treatment process

in the biological treatment process.

For quick removal of settled sludge, a sludge rake and sludge pump

are provided in the basin.



. (2)

3)

4)

5)'

Aeration Tank
This facility is highly important in the biological treatment
process. Aeration is the method of propagating various kinds of
aerobic bacteria with organic matter in the sewage being the source
of nutrition. This activated sludgé process is to remove organic
matter by coagulating suspended solidé and colloidal matter thrbugh
bacterial metabolism. The clarifying functions of the activated
sludge process are summarized below.

(1) Absorption of organic matter

(2) Oxidation aid Assimilation of absorbed organic matter

(3) Formation of a floc for quick sedimentation

Aerated effluent separateés solids from liquid in the secondary
sedimentation basin.in-the next process, and the supernatant water
flows out, while the settled sludge is returned to the aeration
tank as aétivated sludge, and again eﬁployed in the sewage treat-
ment process. The surplus sludge is treated by'the sludge treat-

ment process,

Final Sedimentation Basin
Aeration tank effluent separates solids from liquid in the basin

and the liquid flows out to the next process.

In the basin, sludge rake, sludge pump and scum collector are

provided as the primary sedimentation basin,

Return sludge to the aeration tank and excess sludge to the-sludge

treatment process are returned from the final sedimentation basin.

Disinfection Tank
This facility is designed to remove bacterium from the effluent,
Calcium hypochlorite dosing to the effluent is adopted as the

disinfecting agent.

Sludge treatment

The flow diagram of the proposed sludge disposal system is shown in.

Figure 7.3.2 including mass balance of suspended solid.



i !
; ! I
i i !
t i i
% 170 ! %250 | !
A 50 } PRZLY { !
pIEm ZE _“ pRm £T “ "
| | i
1 ! !
I i I
6 (%) Ao, “
% 6¢ Bauzrimag) [T %0 : % 00t i
PG oA &1 I PhBYI i
Py PR 9 I VR G !
Bpnig prsmmaag s pwstiy P LT0 I i
. ’ w5y monssRigy _ “
% 0L % 550 |
PA YL BA 581 HRpug pomy T
%11 onwy Smaog pigm 65T PET €61 I
PATICO Fmonry Zumogy Bl woVg "
i
% OLe | o rEse
PASE6T %z ' PASEC
PA%E LT BA LD SRS Ay _ PO 631
Hpuls paurmay PIE 8¢ i
1
=} v COTHLOTY VA O DOTRGATIPOG 16 WS 051 v, nopvayl 7R 6T CODTISITROS KSRy VT 251 P G5t
PA EED PAECD PAILE PRIVL PAGIT . BA 'L
Piest 548’01 PEW §48'T P EIRET PR 150°TT PIE 680'TL 7 09T
e AT (wepy Apac) Suwpy, dBieagy

jue|d juowlest| ofemas }1SBUBY Ul 8§ 40

eoue|BY SSEl§ 7°EL )L @inBid

3 - 27



The mass balance for the final target year is shown in Supporting
Report 3.7.3.1. Table 7.3.2 presents reguired capacity of major

facilities both for preliminary design and final target year.

Table 7.3.2 Design Capacity of Sludge Treatment Facilities_

Facility Final Target Stage

Preliminary
Design (2011)
419m3/d,  4.01t/d

107m3/d, 3.21t/d

AnaerobicDigestion Tank S 4om3fd, 1.48t/d C
7om3/d, 2.36t/d

Centrifugal Dewatering 36m3/d, 1.09t/d

; l
| |
| |
% e t
Gravity Type Thickener | 193m3/d, 1.85t/d |
i |
f |
I |

The following are the outline of sludge treatment facilities.

1)

2}

ED)

Gravity Thickener _

Gravity thickening is accomplished in a tank similar in design to a
conventional sedimentation basin. Mixed sludge is fed to a center
feed well. The feed sludge is allbwed to settle and compact, and

thickened sludge is withdrawn from the bottom of the tank.

Anaerobic Digestion Tank

Anaerobic digestion of siudge is classified into four(4) ffom its
different operation system as standard-rate, single-stage high-rate,
two-stage and separate system. Two-stage digestion system is proposed

as the optimum sludge digestion process for this project.

~Centrifugal Dewatering

The following four(4) mechanical dewatering processes are considered

- as alternatives for this project.

- Belt Filter Press
- Filter Presses
- Vacuum Filtration

- Centrifugal Dewatering

These four(4) mechanical dewatering processes are compared from technical
and economical view points. Centrifugal dewatering process is selected as

an optimum dewatering process for this project, because of the low density

of 85 of influent wastéwater to the Treatment plant,

Solid bowl type is selected from other two(2) centrifugal dewatering prncess

3-.28



of disc-nezzle and basket types.
7.3.2 Design of Facilities

Capacity calculation and determination of dimensions for respective treat-
ment units are made. Detailed calculation results are included in Support-

ing Report 3.7.3.2.

The composition of treatment system was established considering design flow
(daily max. basis) for the final target year, 23,600 m3/d and this design
flow, 10,900 m3/d. A total of four(4) treatment unit systems are planned
with a capacity of 5,900 m3/d for each unit system. Two unit systems with

the joint capacity of 11,800 m3/d are designed for the first stage program.
Table 7.3.3 Shows design of facilities for the first stage project.

Layout plan and hydraulic profile of the treatment system are shown in

Figure 7.3.3 and 7.3.4.
SECTION 8 CONSTRUCTION PLAN, AND OPERATION AND MAINTENANCE OF THE FACILITIES
8.1 Construction plan, and Operation and Maintenance

Construction methods for major sewerage facilities including sewers, pump
stations and treatment plant are discussed in the Master Plan. Additional
descriptions for overflow chamber, inverted siphon and pump stations (manner

of pump operation) are included in this Section.

{1) Interceptors
Open trench method is employed for pipe laying in provision of sheet
pile for the excavation of more than 2 m deep. The excavation is done

either by means of man-power or backhoe.

(2) Overflow Chamber
The overflow chamber shall be installed under public roads. 1In case
of wastewater collection discharged from housing estates, the facility
shall be placed at the junction of the pipe from estates and public

roadldrainage along the road.



Table 7.3.3 (1)8pecifications of Wastewater Treatment Plant

Specifications

Item
1) Grit Chamber
{ Dry Weather )
Numbers 1 units
Dimension (W) 1.0 m x (L) 9.0 m
Effective Depth (H) 0.4 m
Retention Time 21.9 sec,
Surface Loading 1,578 m3/m2/day
{ Wet Weather ) _
Numbers 1 units
Dimension (W) 1.4 m x (L) 9.0 m
Effective Depth (H} 0.4 mnm
‘Retention Time 15.3 sec.
Surface Loading 2,254 m3/m2/day
3) Primary Sedimentation Tank :
Type of Tank Circular
Numbers 2 units
Diameter (D} 15.0 m
Effective Depth (H) 4.0 m
Retention Time 3.1 hr.
Surface Loading 31 m3/m2/day
Weir Loading 116 m3/m/day
4) Stormwater Sedimentation Tank
Type of Tank Circular
Numbers 3 units
Diameter _ (D) 14.0 m
Effective Depth {H} 3.0 m
Retention Time 1.0 hr,
Surface Loading 69 m3/m2/day
Weir Loading 240 m3/m/day
5} Aeration Tank _
Type of Tank Rectangular
Numbers 2 units
Dimension (W) 12.0 m x (L) 36.0 m
Effective Depth (H) 3.0 m

BOD ~ SS Loading
Aeration Time

BOD Volumetric Load
Sludge Age

0.30 kg/kg/day
5.7 hr

0.44 kg/m3/day
3.60 days

3 . 30



Table 7.3.3 (2)Specifications of Wastewater Treatment Plant
Item Specifications
6) Secondary Sedimentation Tank
Type of Tank Circular
Numbers 2 units
Diameter (DY 17.0 m
Effective Depth (H) 2.5 m
Retention Time 2.5 hr
Surface Loading 24 m3/m2/day
Welr Loading 102 m3/m/day
7) Disinfection Tank
Humbers 3 units
‘Dimension (W) 2.0 m x (LY 60.0 m
Kffective Dépth {H) 1.5 m
( Dry Weather ) .
Contact Time 71.3 min,.
( Wet Weather )
Contact Time 18.3 min,
8) Gravity Thickenex
Numbers 1 units
biameter (D) 6.0 m
. Effective Depth {H) 4.0 m -
Solids Loading 65.4 kg/m2 day
Thickening Time 14.1 hr
9) bigester
{(1st Digester) .
Numbers 2 units
Diameter (D) 12.0 m
Effective Depth - “(H} 5.0 m
Digestion Time 22.9 days
(2nd Digester)
Numbers 2 units
Diameter (D) 8.5 m
Effective Depth (H} 5.0 m
Digestion Time 11.5 days

31



Table 7.3.3 (3)

for Wastewater Treatment Plant

List of Major Mechanical and Electrical Equipment

Ttem Specifications - Quantity

1) Grit Chamber

~ Manual Coarse Bar Screen 1,000 mm{W} x 3,000 mm(H) 2

- Manual Fine Bar Screen 1,400 ram (W} x 2,600 mm{H) 2

- Sand Pump and Washing ¢ 80 mm x 0.5m3/min. x 10m 2.2 kw 1

Equipment

2} Inflow Pump Station .

~ Submersible Pump 250 mm x 4.93 m3/min. 15 kw 2

- Submersible Pump (Stormwatex) ¢ 450 mm x 19.72 m3/min. 55 kw 1
3} Primary Sedimentation Tank

- Sludge Scraper (Center Drive) ¢ 15.0m x 3.8 m(H) 0.4 kw 2

—~ 5ludge Draw off Punp ' ¢ 100 mm x 0.15m3/min. x 6 m 5.5 kw 2

- Inlet Value ¢ 350 mm Slulce Manual i 2
4} Aeration Tank .

- Surface Berator (Bridge Mount Type} 11 kw 6

—~ Inlet Value ¢ 350 mm Sluice Manual 2
5) Final Sedimentation Tark

- Bludge Scraper {(Center Drive) ¢ 17.0m x 2.3 m(H) ) 2

- Sludge Recirculation Pump ¢ 150 mm x 1.04m3/min. x Sm 15 kw 2

- Inlet Value ¢ 350 Sluice Mannual _ 2

- Excess Sludge Draw off Pump § 100 mm x 0.12 m3/min. x 6m 5.5 kw 2
6} Disinfection Tank

- Dosing Pump 0 ~ 3 1/min. b4 0.4 kw 2

-~ Hypochlorite Storage Tank 4 m3 L ‘ 2

- Inlet Gate 1,000 mm(W) X 1,000 mm(H) 1

- Outlet Gate 1,200 mm{W) x 1,200 mm{H) 1
7} Gravity Thickener

- S8ludge Draw off Pump ¢ 100 mm x 0.15m3/min. x 6m 5.5 kw 1
8) Digester

- Sludge Draw off Pump $ 100 mm x 0.13 m3/min. x 6 m 5.5 kw 2

« Agitation Blower 2.8 m3/min. x 7 m 15 kw 2

~ Desulfurizer 1,000 m3/d Dry Type 1

- Waste Gas Burner 1 m3/min. . 1

- Gas Transfer Blower 1 m3/min. X €m 5.5 kw 2
9} Dewatering Unit

- Sludge Feeding Pump ¢ ~ 1 m3/hr. X 2.2 kw 1

- Polymer Dosing Pump 0 ~ 10 1/min. % 0.4 kw 1

- Centrifuge Type 4 —~ 5 m3/hr. (7.5 kw/2.2kw) 2

- Beltconveyor & Hopper 10 m3 06.75 kw 1

10) Laboratory Equipments

- BOD Measurement Kit

- COD Measurement Kit

- 55 Measurement Kit

- DO / Temperature Meter

- PH Meter

- Coliform Group Counting Kit

[ R S S e

3 -~ 32



WL, .= 0,013
SJIRE 23,1923

E

s

Fig. 7.8.5 Layout of Sewage Treatment Plant
- {BangBuaThong) -

WASTER PLANAING FOR TXE SEWERAGE .
" SENELOPHENT PROJECT FOR LOWER CHA® PHRAYA RIVER ASIN

+ JARRE I*IERHIIQH.I. COOPERATICH AREMCY

P

20RO REIRE

=
O

kaflow Pump Station & Operation Room
Qistribulion Yook

Primory -Sedimenlelion Tank
Aerotion Tonk

Finol Sedimentolion Tark
Disinfection Tank

Gravily Thickener

Digestion Tork fisr}

Digestion Tonk {2nd)

Dewatering Hoysa

Sedimentation Tonk for Storm Water

ARY LINE

33




HYDRAULIC PROFILE

W
i g3 A8 o
9+2, 30 -
hal 1 Fatsor. 3
:Ii £
%} =010
WL -2 (wat) z vy 1 0,000
T =120 H
. I
=2 Dcy1 I
—=] <, 3
_ e O | e S
A R e et i e i 2 e e e
Distribution Tank Primary SedimentationTonk | _Aeratlon Tark Flngl SedImenation Tenk _lsinfeetion Tonk
w5500 i S L .

Inflow Pymp_Station|

To Grovity Thichaner

Ti3 3 - 3 \
g
| pi Nl
H —'_W:F TR ’ *%;t 730 T

R, J BN |

P l

YAV |

=290 | H
- Relurn Waisy to Intlow Pumo Pif i . - l

Gravity Thicksner Digestion Yenk. . Cantrifucol Diwatering

Fiy. 7.8.4 Hydraulic Profile of S_éwaéa Treaiment Plan
{Bang Bua Thong) :

BASTER PLARING FOR IHE SEWENAGE
DEYELOFMERT PROJECT FOR LOWER CHAR PHAAYA RIVER FASIN

JAHAK EKTEHMIOIHM. CODPERATIGN AGENCY

3 - 34






(3)

(4)

In construction of the chamber at the drainage along the road, consol-
idation of inflow drainages thereto shall be made to design the neigh-

boring chambers with a distance of about 500 m.

A manhole shall be installed at the junction of interceptor and sewer

from the overflow chamber.

Inverted Siphon _

The parallel pipes in application of open cut method shall be in-
stalled crossing klong provided with chambers at.both inlet and outlet
parts. Drain pits with a depth of about 1.0 m and stop boards are
necessary at the chambers. If the depth of the chamber exceeds 5 m,
drain pump facility is necessary. In principle, pile foundation shall
be adopted in consideration of the soil consolidation. The pipes
shall be covered with reinforced concrete and installed at least 0.5 m
below the river bet (Thére is no plan on dredging/improvement of
klongé). The cover installed on the Eop at the chamber, upstream of
the inverted siphon, shall be arranged to release wastewater upon

receipt of abnormal pressure.

Pump Station
Ground elevation at the pump station shall be determined taking into
account of those in the surrounding area and levee. A large pump

station will require pile foundation because of sub-soil condition

with bearing strata at about 15 m below ground surface. Sheet piling

may be applicable for excavetion,

Pump type shall be submersible one without grit chamber prior to pump

pit. A bar screen with 75 mm mesh shall be provided. A generator set

is not considered, howewver, central monitoring and local control shall

be provided.
Number of pump units are as follows:

- The number of units is more than two.
~ Four (4) units shall be provided for comparatively large pump sta-
tion. Number of units by pump diameter is:

a) Two(2) units with each capacity of 1/2‘hourly max.



b) Two{2) units with each capacity of hourly max.
¢) Four(4) units as the total of item a) and b) shall be operat-

ed for wet weather flow.

Operation of pump units shall be done according to flow fluctuation.

a)

b)

c)

d)

Daily average wastewater _
Under common condition during dry season, two(2) units of pump
with a capacity of 1/2 hourly max. each shall be used. During
the repair period of these units, either one of the two units

with a capacity of hourly max. each shall be operated.

Daily max. wastewater

Operation of pump unit/s shall be done in the same procedure as

item a).

Hourly max. wastewater

Under common conditibn, 2 units of pump with a capacity of 1/2
hourly max. each shall be used. Either one of two units with a
capacity of hourly max. each can be operated, if the abovemen-

tioned uwnits are broken down.

Wet weather wastewater

Four units of pump shall be operated at one time.

(5} Wastewater Treatment Plant

Pile Foundation is requiréd for construction of treatment facilities.

In any cases, for a) to c¢), the pump units shall be operated alternatively.

8.2 Mitigating Measures against Potential Negative Impact

Potential environmental'problems'caused by sewerage projects and counter-

measures thereto are discussed in Section 3.16, Chapter 2, Part IIT cbvering

different stages from designing to obératibn and maintenance of majbr sewer-

age facilities. Further descriptions:onrﬁhe'preliminary desigh area are

included in this section. Countermeastres to be considered during design

stage are reflected in the previous section of this plan. Those for con-



struction, and operation and maintenance stages are discussed hereunder.

(1}

(2)

Construction Stage

Interceptor _

Interferences with klongs and the main road are majbf concern for
installation of interceptors. The main sewer route is planned along
Road No 3215 passing in the central portion of the municipality.
Houses are located along the road. Traffic congestion/blocking of
access to houses/buildings are to be minimized. Careful construction
schedule and arrangements to get cooperatibn from inhabitants are
requisites. Crossing the road shall also be done ensuring partial
traffic using épen cut method for pipe laying. The work crossing
klong Phra Phimon and klong Ban Klusl across above mentioned road
shall be managed to minimize interference with river transportation

(small boat).

The construction of inverted siﬁhon shall be done using sheet pile

ensuring a half water way for traffic convenience during the work.

Wastewater treatment plant

With regard to the construction of wastewater treatment plant, traffic
congestion at the junction of aécess road to the treatment plant and
Bang Bua Thong - Taling Chan Road shall be managed. Adequate buffer
areas surrounding the treatment plant shall also be ensured in the

existence of three housing estates comparatively near the site.

Operation and Maintenance Stage

'Intefceptors and pump stations

Routine inspection work shall be done along sewer routes for preven-
tive countermeasures with attentions to sewer trench cave-in, manhole